
Village of Elkhart - New Sanitary Sewer System & Wastewater 
Treatment Plant (FGA#22-1092)

IEPA Preliminary Environmental Impacts Determination (PEID) Public Meeting (IEPA#L17-0472) 
– October 16, 2023 @ 6:00 pm, Elkhart Village Hall, 209 Governor Oglesby St, Elkhart, Illinois

Presenter:
Narendra Patel, PE, PMP® |Senior Project Manager
Fehr Graham – Champaign, Illinois
Illinois PE#062-060002, PMP#3363551

Elkhart, Illinois



Key Highlights

• IEPA Facility Planning – Preliminary Environmental Impact 
Determination (PEID) approval summary (September 2023)
 PEID Project Summary Overview

• IEPA Facility Planning Report (May 2023)
 Planning Highlights
 Environmental Clearances

• Questions/Comments
[...]
a downtown business section along Governor Oglesby Street east of Latham Street. In addition, it is 
likely that future development around the Elkhart interchange onto Interstate 55 will be commercial 
developments and/or light industrial tracts that will take advantage of quick access to that established 
and well-traveled transportation corridor.  
 

2.3.4 Historical Population 
The population of the Village in 1980 was 493. From 1980 to the present, the population has fluctuated 
minimally with the present 2020 estimate of 450. However, given the increase in population over the 
last 10 years reflected in the U.S. Census, the Village may continue to see a slight increase in the 
population once the sanitary sewers and treatment plant infrastructure are in place. 
 

2.3.5 Make Up of Customer Base 
Much of the Village’s user base consists of residential users with a few commercial users. This customer 
base is not expected to see a major change other than a marginal increase in the number of residential 
users as the Village grows by design year 2053. 
 

2.3.6 Population Projections 
Based on U.S. Census data, the Village’s population data is summarized in Table 2-1: 
 

Table 2-1: Design Year (2053) Population Projection 

Year Population
1980 493
1990 475
2000 443 (1) 

2010 405 (1) 

2020 450 (1)

2030 550 (±) 
2040 650 (±) 
2050 700 (±) 

(1) U.S. Census Bureau, Census Population 

Based on a review of available historic data, the population of the Village steadily decreased between 
1980 to 2010. However, from 2010 to 2020, the U.S. Census shows the population increased to about 
450. As a benefit of having the sanitary sewer infrastructure in place once constructed, the population of 

npatel
Rectangle



April 2023             Page 8

PART 3: EFFLUENT LIMITATIONS 
The proposed design of the WWTP is estimated to have a DAF of 0.07 MGD and a DMF of 0.18 MGD as 
discussed in the later section.  
 
3.1 Current Permits
Because the Village has no existing sanitary sewer system, it currently has no NPDES discharge permit 
for any wastewater being discharged from the Village. Upon completion of the project’s facility planning 
stages, but before the initiation of design, the Village should apply for said permit. Without an NPDES 
permit, any new wastewater treatment plant for the Village will not be legally permitted to discharge 
flow into any receiving stream. 

3.2 Water Quality and Effluent Standards
Effluent from the various septic tanks within the Village is discharged into local field tiles, percolation 
fields, and storm sewers. These conveyance facilities then route these partially treated flows to the 
nearest receiving stream. The major open body of water within Elkhart is the Elkhart Slough, which 
enters the Village from the south and which flows in a northerly direction out of the Village. Northeast 
of the Village, the Elkhart Slough flows into the Lake Fork of Salt Creek. The Lake Fork flows northward 
and discharges into Salt Creek at a point about 1.5 miles south of the Logan Correctional Center, which is 
south of the City of Lincoln. The Salk Creek then flows westward and discharges into the Sangamon River 
at a location north of Petersburg. The Sangamon River then flows into the Illinois River at Beardstown.  
 
For the most part, the effluent from private septic tanks is considered to be “partially treated” sewage. 
The septic tanks remove settleable solids, and that process removes some of the BOD from the raw 
sewage; however, BOD is not removed in the septic tanks to the degree that is required by IEPA and 
USEPA regulations. In addition, the degree of TSS removal achieved in septic tanks does not meet 
current state and federal standards. Furthermore, constituents such as ammonia, nitrogen, and fecal 
coliform are not removed at all, thereby causing severe de-oxygenation of the receiving stream flows, as 
well as toxic conditions for fish and various aquatic life, along with the risk for bacterial infection for any 
wildlife or humans who might come in contact with those contaminated stream flows.  
 
As part of the CWA, all states are required to identify waters that are currently not meeting water 
quality standards, otherwise known as impaired waters. The IEPA has compiled a list of impaired waters 
within the state of Illinois and has prioritized them for studies necessary to develop TMDLs for each 
pollutant of concern. Additionally, the Elkhart Slough is not listed in Section 303(d) of the 2020/2022 
Illinois Integrated Water Quality Report. The Elkhart Slough is not a biologically significant stream at the 
outfall location and it is not subject to enhanced dissolved oxygen standards. Because it is not listed as 
an impaired water, Elkhart Slough is not subject to any TMDL limits at this time.  
 
3.3 Expected Effluent Limits 
In order to obtain the expected effluent limits, Fehr Graham requested the IEPA provide expected 
effluent limits for design purposes. The IEPA responded in a letter on February 2, 2023, providing 
expected effluent limits that may be imposed through an NPDES permit. The IEPA correspondence letter 
can be seen in Exhibit C. Below is a summary of the expected effluent limits for the treatment plant, 
based on the IEPA discharge limits correspondence:  

npatel
Rectangle



April 2023             Page 9

Table 3-1: Expected Future NPDES Permit Discharge Limits 

3.4 Other Discharge in the Planning Area 
There are no wastewater treatment plant discharge sources reportedly present in the area. The Village 
has a WTP with a small wastewater flow discharge under the associated NPDES permit number 
IL0052515.  
 
 
 

Parameter 
Load Limits, lbs./day DAF (DMF) Concentration Limits, mg/L 

Monthly 
Average

Weekly 
Average 

Daily 
Maximum

Monthly 
Average 

Weekly 
Average 

Daily 
Maximum

Flow (MGD) 0.07 MGD (Monthly Average) and 0.18 MGD (Daily Maximum) 

CBOD5
5.8 
(15) 

- 
11.7 
(30) 

10 - 20 

Suspended solids 
7.1 
(18) 

- 
14 

(36) 
12 - 24 

pH Shall be in the range of 6.0 to 9.0 standard units 

Fecal coliform Daily Maximum shall not exceed 400 per 100 mL (May through October)

Chlorine residual - - - - - 0.05 

Ammonia – Nitrogen as N:

March-May/Sept.-Oct. 
0.9 

(2.3) 
2.2 

(5.7) 
3.3 

(8.6) 
1.5 3.8 5.7 

June-August 
0.7 

(1.8) 
1.8 

(4.5) 
4.0 

(10.4) 
1.2 3.0 6.9 

Nov.-Feb. 
2.3 

(6.0) 
N/A 

4.7 
(12.2) 

4.0 N/A 8.1 

Dissolved Oxygen: 
Monthly 

Average not 
less than 

Weekly 
Average not 

less than 

Daily 
Minimum 

March-July - - - N/A 6.0 5.0 

August-February - - - 5.5 N/A 3.5 

npatel
Rectangle



April 2023             Page 11

PART 5: PROPOSED FLOWS AND LOADS 
5.1 Collection System Flows and Loads 
The proposed project includes a new sanitary sewer system containing several feet of combined 12”, 
10”, and 8” sanitary sewers, about 223 each of new 6” sanitary sewer service connections, sanitary 
manholes, and one pump station and 6” forcemain.  
 
On the southeast side of town, the land slopes downward toward the northwest to the railroad right-of-
way and Elkhart Slough. The gravity sanitary sewers would flow northwesterly and follow the ground 
slope, in order to minimize the depth of cut. In like manner, the land northwest of the Elkhart Slough 
and U.S. Route 66 slopes downward toward the Elkhart Slough, so the proposed gravity sewers would 
slope to the southeast to keep their depth minimized. One duplex submersible sanitary pump station 
will be provided to lift flows from the collection system to the WWTP area.  
 
Most of the town’s water mains are in the alleys. IEPA rules require that sanitary sewers be at least 10 
feet away from water mains. Because of that, none of the sewers are proposed to be placed in the 
alleys. The 12” interceptor sewer in the center of town would have a depth of cover of between 10 feet 
and 15 feet. The 10” collector sewers would have a range of depths between 8 feet and 12 feet. The 
remaining 8” sewers would have a depth of cover ranging between 4 feet and 13 feet. The design 
assumes that at least 36 inches of cover is needed to keep the sanitary sewers below the historic frost 
line.  
 
The entire sanitary sewer system will flow into a new pump station located near the crossroads of Davis 
Street and Buttell Street, just west of Route 66. The sewer system average flows are estimated to be 
70,000 gpd or 0.07 MGD for the design year 2053, and a maximum flow, at the collection system 
peaking factor of 4.0, is estimated to be 0.28 MGD. The flow from this pump station will be sent to the 
WWTP by a new 6” forcemain.  
 
5.2 WWTP Flows and Loads 
As mentioned above, since this is a new sanitary sewer system, the flows and loads for a new WWTP are 
estimated based on the criteria mentioned in, 35 IAC: Part 370: Illinois Recommended Standards For 
Sewage Works. The proposed wastewater treatment plant will be designed to handle the following 
flows and loadings, based on a design population of 700 P.E. 
 

Table 5-1: Twelve-Month Average Flow and Loads

Parameter Average [mg/L] Average [lbs./day] P.E.

DAF 0.07 MGD 700

DMF 0.18 MGD -
P.F.(1) 2.5 -
BOD5 204 119 700

TSS 240 140 700
TKN 30 18 -

(1) Typical WWTP peaking factor of 2.5. 
 

npatel
Rectangle



April 2023             Page 22

PART 7: PROPOSED PROJECT 
7.1 Description of Proposed Project
The proposed project will include the construction of a new sanitary sewer system and a new lagoon 
type WWTP in the Village. The new proposed treatment plant will have a DAF of 0.07 MGD and a DMF of 
0.18 MGD. A summary of the major items to be constructed in this project entails: 
 

A. New Sanitary Sewer System 
1. 12” sanitary sewers (all depths), approximately 1,000 feet (±)  
2. 10” sanitary sewers (all depths), approximately 2,000 feet (±)  
3. 8” sanitary sewers (all depths), approximately 20,000 feet (±) 
4. 6” forcemain (all depths), approximately 1,000 feet (±)  
5. Bored and jacked 20” steel casing pipe with 12” sanitary carrier pipe under Route 66 and UP 

railroad crossings, approximately 350 feet (±) 
6. Bored and jacked 20” steel casing pipe with 12” sanitary carrier pipe under the Elkhart 

Slough, approximately 150 feet (±) 
7. One duplex submersible sanitary pump station 
8. 4’ diameter sanitary manholes, about 80 total (±) 
9. 6” sanitary sewer services, including service connection fitting and appurtenances, 

approximately 223 services (±) 
10. Site restoration, utilities protection, and improvements items. 

 
B. New Wastewater Treatment Plant 

1. New headworks building with fine screen, manual bypass bar screen, and parshall flume 
flow measurement device 

2. One covered and aerated two-cell lagoon with baffles, covers, aeration diffusion systems 
3. One polishing reactor 
4. Two 15HP (each) blowers 
5. Chlorine contact tank 
6. Chlorine feed system 
7. Sodium bisulfite de-chlorination feed system 
8. Effluent flow measurement system 
9. Process building 
10. Outfall structure near Elkhart Slough. 

 
7.2 Anti-Degradation Analysis

7.2.1 General Information
This section addresses the anti-degradation aspects and requirements of the project, which are 
regulated by the 35 Illinois Administrative Code (IAC) Section 302.105 under Title 35 Part 302 – Water 
Quality Standards. This section of the code was added to Title 35 in December 2002 in order to “protect 
the existing uses of all waters of the State of Illinois and to maintain the quality of waters with quality 
that is better than water quality standards, and to prevent unnecessary deterioration of waters of the 
State.” This Section demonstrates that with the proposed project, the impacts on the water quality in 
the Elkhart Slough will be improved as result of this project when compared to the current condition. 
 

7.2.2 Receiving Stream Description
The proposed new WWTP would be discharged into the Elkhart Slough under a new discharge permit 
that will be obtained. Elkhart Slough discharges into the Lake Fork of Salt Creek. So far, IEPA has not 

npatel
Rectangle



April 2023             Page 29

PART 8: PROJECT FINANCING 
8.1 Current Sewer System Revenue and Expenditures  
Since the Village is currently an unsewered community, no sewer system revenue or expenses exist at 
this time. 
 

8.1.1 Operating Revenue
No operating revenue stream exists at this time. In order to generate adequate revenue to pay for the 
annual debt service, operation and maintenance costs for the new sanitary sewer system and the 
WWTP, the Village will need to institute the sewer user revenue stream by adopting a new sewer rate 
ordinance. 
 

8.1.2 Non-Operative Revenue
No non-operative revenue is present since no sewer system nor sewer revenue stream exists at this 
time.  
 

8.1.3 Operating Expenses 
No operating expenses are incurred at this time. When the Village completes construction of the new 
sanitary sewer system and WWTP and the new system is in operation, likely in 2027 or so, the annual 
operating expenses are expected to be about $110,000 per year, or other negotiated amount associated 
with operation and maintenance of the new sewer system and WWTP. The proposed sewer rate 
structure to be adopted will need to cover the adequate revenue to offset the operating expenditure. 
 

8.1.4 Non-Operative Expenses 
No non-operative expenses are present at this time since no sewer system nor sewer revenue stream 
exists at this time.  
 
8.2 Opinion of Probable Cost 
The overall project cost is estimated to be $13,002,000, in which the project cost for the recommended 
lagoon-based treatment plant is estimated to be $3,802,000, and the project cost for the new sanitary 
sewer system is estimated to be $9,200,000. The overall project cost includes construction 
contingencies, planning, design, bidding and construction phase engineering, and legal/administration 
costs. An itemized summary of the proposed project costs is included in the table below: 
 

Table 8-1: Project Cost Estimate Summary 

Item Proposed Sanitary 
Sewer System 

Proposed 
WWTP Total  

Construction cost $7,052,000 $2,912,000 $9,964,000 
Construction contingencies (10%) $706,000 $292,000 $998,000
Design engineering (incl. planning) $776,000 $321,000 $1,097,000 
Construction engineering (incl. bidding) $621,000 $257,000 $878,000
Legal and financial administration $45,000 $20,000 $65,000
Total Project Cost $9,200,000 $3,802,000 $13,002,000

The Village intends to obtain funding from IEPA revolving loan under a single loan to fund entire project.  

npatel
Rectangle



April 2023             Page 31

8.4 Sewer Rates
8.4.1 Number of Users

Currently, the Village has about 223 water users, and the same number is used as the proposed billable 
sewer users. 
 

8.4.2 Current Average Billed Water Flows
The Village currently receives its potable water from its municipal water supply system. The proposed 
average sewer billing will be recommended to be based on a flat fee regardless of water usage to be 
billed to each sewer customer on a monthly basis by the Village staff. 
 

8.4.3 Current Average Monthly Bill 
Since the Village is an unsewered community at this time, there is no sewer billing structure in place. 
 

8.4.4 Future Debt Service Charge
The future annual debt service charge associated with this project financed by the IEPA loan for various 
financial scenarios is estimated using 0.73% interest and 30-year loan term. The 0.73% interest rate is 
based on the Village being eligible for Small Community Interest Rate (75% of Base Rate) with additional 
0.2% discount to add sanitary sewers and treatment plant in the currently unsewered community. 
Future annual debt service charges for various financing scenarios are summarized in the table below. 
 

Table 8-2: Estimated Annual Debt Service 

IEPA Loan Financing  Total Project 
Cost 

Unsewered 
Community 

Grant 

15% 
Principal 

Forgiveness 

Total Loan 
Amount to 

be paid 
back

Annual Debt 
Service 

(at 0.73%-30 
Year Term)

No principal 